

This leaflet format has been determined by the Ministry of Health and the content thereof has been checked and approved in February 2017

Heparin Sodium Teva 25,000 IU/5 ml, Solution for Injection or Infusion

1. NAME OF THE MEDICINAL PRODUCT

Heparin Sodium Teva 25,000 IU/5 ml

Solution for injection or infusion.

For subcutaneous and intravenous injection or intravenous infusion after dilution.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial of 5 ml solution for injection or infusion contains 25,000 IU of heparin sodium (from porcine intestinal mucosa).

Excipient: benzyl alcohol.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Solution for injection or infusion.

Clear, colourless to slightly yellowish solution.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

- Prevention of thromboembolic disorders
- As part of the treatment of venous or arterial thromboembolic disorders (including the early treatment of heart attacks as well as unstable angina pectoris)
- For anticoagulation during treatment or operation with an extracorporeal circulation (e.g. heart/lung machine, haemodialysis)

4.2 Posology and method of administration

Dosage

Heparin sodium must be individually dosed.

The dosage depends on the coagulation parameters (see 4.4), the nature and course of the disease, the patient's response, adverse reactions, and the patient's weight and age. Differences in sensitivity to heparin and a possible change in heparin tolerance during the course of treatment need to be considered.

Prophylaxis of thromboembolism (low-dose treatment)

Subcutaneous injection is recommended for the prophylaxis of thromboembolism. Pre-filled syringes with an appropriate dosage are available for this.

General dose recommendation for the prophylaxis of thromboembolism:

- *Pre- and postoperative prophylaxis of thromboembolism*

Preoperatively 5000-7500 IU subcutaneously approximately 2 hours before the operation. Postoperatively, depending on the risk of thrombosis, usually 5000 IU subcutaneously every 8-12 hours or 7500 IU subcutaneously every 12 hours until the patient is mobilised or until vitamin K antagonists have an adequate effect. Laboratory monitoring (coagulation parameters) for dose adjustment may be required in individual cases.

- *Prophylaxis in non-surgical medicine*

(e.g. prolonged bed rest, increased thrombotic tendency in the patient, diseases with an increased risk of thrombosis).

Depending on the risk of thrombosis, generally 5000 IU subcutaneously every 8-12 hours or 7500 IU subcutaneously every 12 hours.

The dosage must be adapted to the risk of thrombosis and the level of activity of the coagulation system and can be determined by monitoring coagulation parameters.

As part of the treatment of venous or arterial thromboembolic disorders

Continuous intravenous administration is recommended if there are clots in blood vessels.

Dosage in adults

Generally start with 5000 IU heparin sodium as an intravenous bolus, followed by a continuous infusion of 1000 IU heparin sodium per hour using an infusion pump.

Dosage in children

Initially 50 IU/kg body weight, then 20 IU/kg body weight per hour.

If a continuous intravenous infusion is not possible, subcutaneous therapy (in 2-3 separate doses) may be used as an alternative, with close monitoring of therapy (e.g. 10,000-12,500 IU of heparin sodium every 12 hours).

Close monitoring of therapy accompanied by assay of coagulation parameters is absolutely essential in all cases. Monitoring of therapy and dose adjustment are generally based on activated partial thromboplastin time (aPTT), which should be around 1.5-2.5 times the normal value. It is recommended that the aPTT be checked 1-2 hours, 6 hours, 12 hours and 24 hours after the start of treatment in the case of continuous intravenous heparin administration, and 6 hours after administration of the second dose in the case of subcutaneous administration.

- *Treatment of venous thromboembolism*

Initially, 5000 IU heparin sodium should be administered intravenously as a bolus, followed by an intravenous infusion of generally 1000 IU heparin sodium per hour. The dosage should be adjusted according to the aPTT values, aiming to prolong the aPTT to 1.5-2.5 times the initial value (within the first 24 hours if possible).

The treatment should take place for at least 4 days or be continued until adequate oral anticoagulation has been achieved.

- *As part of the treatment of unstable angina and non-Q-wave myocardial infarction*

In general, 5000 IU heparin sodium as an intravenous bolus, followed by a continuous infusion of 1000 IU per hour. The dose is based on the aPTT, which should be prolonged to 1.5-2.5 times the normal value.

Heparin sodium should be administered for at least 48 hours.

- *As concomitant therapy in thrombolysis with fibrin-specific thrombolytics (e.g. r-tPA) for the treatment of acute myocardial infarction*

Initially, 5000 IU heparin sodium as an intravenous bolus, followed by an intravenous infusion of 1000 IU per hour.

The infusion should be adjusted according to aPTT values to prolong them to about 1.5-2.5 times the initial value. Heparin sodium should be given for 48 hours.

In the case of thrombolysis with non-fibrin-specific thrombolytics (e.g. streptokinase), a subcutaneous injection of 12,500 IU heparin sodium may also be administered every 12 hours, starting 4 hours after thrombolysis.

The exact dosage of the concomitant heparin therapy depends on the type of thrombolytic and should be undertaken according to the data on the individual thrombolytic agents.

It is important to ensure accurate monitoring of the coagulation status in all cases.

Anticoagulation in treatment or surgery with an extracorporeal circulation

Haemodialysis

Individual dosage depending on the results of the coagulation tests and type of machine.

Heart/lung machine

The dosage depends on the type of heart/lung machine and the length of the operation and should be managed individually.

Method and duration of administration

For subcutaneous and intravenous injection or intravenous infusion after dilution.

Administration of the subcutaneous injection

The injection should be administered with a fine injection needle held perpendicular to the body axis, into a raised fold of abdominal skin or on the anterior aspect of the thigh; the injection must only be subcutaneous. Any drop adhering to the injection needle should be removed before the injection, as introducing heparin sodium into the injection channel can result in superficial bruising and in rare cases local allergic irritation.

Note:

To minimise disruption of lymph drainage, *Heparin Sodium Teva 25,000 IU/5 ml* should be administered into the upper arm in patients with surgical clearance of lymph nodes in the abdominal/urogenital regions.

Note:

As heparin is bound by platelet components (PF4), as a result of which the effect is neutralised, blood taken for coagulation tests and mixed with citrate should be centrifuged and decanted as soon as possible after sampling in order to separate blood cells and blood plasma.

The treating physician decides on the duration of administration.

Regular monitoring of the activated partial thromboplastin time (aPTT) and platelet count are necessary with heparin therapy.

4.3 Contraindications

Heparin Sodium Teva 25,000 IU/5 ml must not be used in the following cases:

- Hypersensitivity to the active substance heparin or to any of the excipients of *Heparin Sodium Teva 25,000 IU/5 ml*
- Current or previous history of heparin-induced allergic thrombocytopenia (type 2)
 - Disorders associated with a bleeding diathesis, e.g. thrombocytopenia, coagulopathies, severe hepatic, renal or pancreatic disorders
 - Disorders in which there is a suspected lesion of the vascular system, e.g. gastrointestinal ulcers, hypertension (>105 mm Hg diastolic), cerebral haemorrhage, trauma or surgical operations involving the central nervous system (CNS), eye operations, retinopathies, vitreous haemorrhage, aneurysm of the cerebral arteries, infectious endocarditis
- Threatened miscarriage
- Spinal anaesthesia, epidural anaesthesia, lumbar puncture
- Organ lesions associated with a bleeding tendency

Heparin Sodium Teva 25,000 IU/5 ml must not be used in preterm or newborn babies because of the benzyl alcohol content.

4.4 Special warnings and precautions for use

Heparin Sodium Teva 25,000 IU/5 ml should not be used in the case of:

- Suspected malignancy with a bleeding tendency
 - Renal or ureteric calculi
 - Chronic alcoholism
- Particularly careful medical monitoring is necessary:
- During pregnancy, especially in the case of prolonged use (see 4.6)
 - In elderly patients, especially in women
 - During concomitant treatment with fibrinolytics or oral anticoagulants, with antiplatelet drugs (e.g. aspirin, ticlopidine, clopidogrel) and/or glycoprotein IIb/IIIa receptor antagonists
 - During concomitant use of medicinal products that increase the serum potassium level. Serum potassium levels should be monitored in at-risk patients (e.g. because of diabetes, impaired renal function or use of medicinal products that increase the serum potassium level).

During treatment with heparin sodium, intramuscular injections should be avoided because of the risk of haematomas.

If thromboembolic complications occur during heparin administration, type 2 heparin-induced thrombocytopenia must be considered in the differential diagnosis and the platelet count monitored.

In infants, children and patients with renal and/or hepatic failure, careful monitoring and testing of coagulation parameters are essential; this also applies to the prophylaxis of thromboembolism (low-dose treatment).

Patients on heparin therapy (of over 22,500 IU/day) should avoid putting themselves at risk of injury.

Heparin can increase and prolong menstrual bleeding. If there is unusually heavy or acyclic bleeding, an organic cause requiring treatment should be excluded by a complementary gynaecological examination.

In isolated cases, the occurrence of spinal and epidural haematomas has been reported in temporal association with spinal or epidural anaesthesia for unfractionated and fractionated, low-molecular-weight heparin, especially in the case of intravenous administration or the administration of doses above those used for low-dose prophylaxis of thromboembolism (above 15,000 IU unfractionated heparin per day subcutaneously). These haematomas may lead to neurological complications of varying severity and even persistent or permanent paralysis. *Heparin Sodium Teva 25,000 IU/5 ml* should therefore be used only after a detailed individual benefit-risk assessment if neuraxial anaesthetic procedures are being planned or have already taken place.

According to a recommendation by the German Society of Anaesthesiology and Intensive Care Medicine, a puncture-free interval of 4 hours should be left as a safety precaution between the last administration of *Heparin Sodium Teva 25,000 IU/5 ml* at a prophylactic dose (low-dose) and re-insertion or removal of a spinal/epidural catheter. Thereafter, at least 1 hour should be allowed to elapse before the further administration of low-dose *Heparin Sodium Teva 25,000 IU/5 ml*.

Patients should be carefully monitored neurologically after the use of a neuraxial anaesthetic procedure, watching particularly for persistent sensory or motor deficits. If a haematoma in the region of the spinal cord is clinically suspected, suitable diagnostic or therapeutic measures should be initiated immediately.

Notes on laboratory investigations:

The platelet count should be checked:

- before the start of heparin administration
- on the 1st day after the start of heparin administration
- then regularly every 3-4 days during the first 3 weeks
- at the end of heparin therapy.

Heparin can distort the results of many laboratory investigations, e.g. the erythrocyte sedimentation rate, erythrocyte fragility and complement fixation tests. Heparin can affect prothrombin time; this needs to be considered when switching to coumarin derivatives.

The results of thyroid function tests may be distorted during heparin therapy (e.g. false high T₃ and T₄ levels).

Benzyl alcohol can trigger toxic and anaphylactoid reactions in infants and children aged up to 3 years.

4.5 Interaction with other medicinal products and other forms of interaction

Antiplatelet drugs (aspirin, ticlopidine, clopidogrel, dipyridamole in high doses), fibrinolytics, other anticoagulants (coumarin derivatives), non-steroidal anti-inflammatory drugs (phenylbutazone, indometacin, sulfapyrazone), glycoprotein IIb/IIIa receptor antagonists, high-dose penicillin, dextrans:

Clinically significant increased effect and increased risk of bleeding.

No. of proofs		148x420		Date & sign:	
1	09.05.17 MD	Min. fontsize text	N/A	Release	<input type="checkbox"/>
2		Font used	N/A	Correction required	<input type="checkbox"/>
3		Printing colours	Black	Technical colours	Cutting
4					
5					
6					
Contract manufact. no.		N/A		Code no. SEM	
Contr. manufact. no.		N/A		N/A	
Product		Heparin Teva 25.000 IU/5ml Vials		N/A	
Material no.		289974.01-IL		653	
Replaced no.		N/A			
Order file		N/A			
Country		IL			
Format/dimensions		148 x 420 mm			
Page no.		Page 1 of 2			
Layout		N/A			
Code no. SEM		653			
Ratiopharm		 Typopharma GmbH Mühlstr. 57 D-79539 Lörrach produktion@typopharma.com www.typopharma.com		typopharma no: # 126557	

Dieses Korrektur-PDF wurde von uns mit größter Sorgfalt erstellt und einer intensiven Qualitätsprüfung unterzogen. Dennoch bedeutet jeder Eingriff in die Datei auch ein Risiko. Wir bitten deshalb, den vorliegenden Korrekturabzug eingehend und umfassend zu prüfen. Für Fehler, die erst nach erteilter Freigabe festgestellt werden, übernimmt die Typopharma GmbH keine Haftung.

! PLEASE TURN OVER-PRINTING ON !

